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MODEL NO. HP2070

ITEM PART NO. DESCRIPTION QTY NOTE
001 193822-6 DRILL CHUCK  S13   1
002 285839-4 Csapágyfedél   1
003 324247-5 Tengely   1
004 213314-0 Olajtömítés 19 HP2030/HP2032/H   1
005 233921-3 Nyomorugó   1
006 345224-4 Zárósapka 15   1
007 211206-7 Golyóscsapágy 6202LLB 211206-7   1
008 223141-7 Gyuru   1
009 233920-5 Gyürü   1
010 921923-8 Hatlapfeju csavar   1
011 345280-4 Hatlapú alátét   1
012 417630-4 Fogantyú   1
013 135302-6 GRIP  36  ASS'Y   1

INC. 10-12
014 266053-1 #Önmetszo csavar M4x35   3
015 153621-8 Fogaskerékház HP2070   1
016 213122-9 Alkatrész /HP2070   1
017 417805-5 Átkapcsoló kar   1
018 211012-0 Golyóscsapágy 606ZZ*   1
019 153622-6 Fogaskerék HP2070   1
020 211012-0 Golyóscsapágy 606ZZ*   1
021 227119-2 Fogaskerék HP2070   1
022 216001-0 Acélgolyó 3,5 216001-0*   1
023 256251-5 Csapszeg 4 HP1500/2040/41/32/3   1
024 421810-6 Tömítogyuru   1
025 153620-0 Fogaskerékház fedél   1
026 418083-0 Átkapcsoló kar HP2050/71F   1
027 417802-1 Kapcsolóház   1
028 263002-9 Gumi csapszeg 4 263002-9   1
029 256251-5 Csapszeg 4 HP1500/2040/41/32/3   1
030 232143-2 Laprugó HP2030/31/32/33   1
031 345225-2 Rögzíto lap   1
032 417804-7 Fogasléc   1
033 345223-6 Szabályozó lap B   1
034 268092-7 Csapszeg   1
035 262087-2 Gyuru   1
036 210005-4 Golyóscsapágy 608DDW 210005-4*   1
037 240065-2 Ventillátor kerék   1
038 517464-6 Forgórész 220V HP2070   1

INC. 35-37,39,40
039 681636-0 Szigetelo alátét 9521NB/4304T/   1
040 211021-9 Golyóscsapágy 607LLB   1
041 421494-0 Gumi gyuru 19 9521/22NB   1
042 418269-6 Terelolemez HP2070   1
043 266004-4 Önmetszo csavar M4x70   2
044 633573-4 Állórész 220V HP2070   1
045 183657-3 Motorház HP2070   1

INC. 48
046 631534-8 Szab.elektronika HP2070   1
047 850576-5 NAME PLATE   HP2070/F   1
048 819063-3 MAKITA címke*   1
049 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
050 638413-1 Szénkefetartó HP2070   1
051 686038-5 RECEPTACLE SLEEVE   2
052 650212-1 Kapcsoló HP2070   1
053 418273-5 Fogantyúfedél HP2070   1
054 265999-8 #Önmetszo csavar M4x25   3
055 687052-4 Kábel-feszültségmentesíto 6870   1
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056 265995-6 Önmetszo csavar M4x18*   2
057 645200-1 Zajszuro kondenzátor 645200-1*   1
058 682559-5 Kábelvédo 8 6822   1
059 665394-6 POWER SUPPLY CORD  1.0-2-2.5   1
A01 324219-0 Mélységállító HP1620   1
A02 410102-8 KEY HOLDER   1
A03 763430-3 CHUCK KEY S13   1
A04 824650-5 PLASTIC CARRYING CASE   1
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